

#### **Test Report** SL52025245075801TX Date: April 24,2020 NINGBO YUNHAI CLEANING PRODUCTS CO., LTD 1001, YUJIA VILLAGE, GULIN TOWN, HAISHU DISTRICT NINGBO, ZHEJIANG, CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description	:	(A)Fabric (Plastic Raincoat)
Composition Sample Color Manufacturer	:	(A)CPE (A)Blue NINGBO YUNHAI CLEANING PRODUCTS CO., LTD
Proposed Care Instruction	:	-
Test Performed	:	Selected test(s) as requested by applicant
Sample Receiving Date Testing Period Test Result(s)	::	Apr 17, 2020 Apr 17, 2020 - Apr 24, 2020 Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, for further details, please refer to the following page(s).

Signed for and on behalf of SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd Testing Center

attie

Hattie Chen (Account Executive)



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <a href="http://www.sgs.com/en/Terms-and-Conditions/aspx">http://www.sgs.com/en/Terms-and-Conditions/aspx</a> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <a href="http://www.sgs.com/en/Terms-and-Conditions/Terms-and-Conditions/Terms-e-Document.aspx">http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx</a>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forger or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained tor 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN\_Doccheck@egss.com

3<sup>rd</sup>Building, No.889, Yishan Road, Xuhui District Shanghai, China 200233 中国・上海・徐汇区宜山路889号3号楼 邮编: 200233 t (86-21) 61402666 f (86-21) 64958763 t (86-21) 61402666 f (86-21) 64958763



### **Test Report**

SL52025245075801TX

Test Result

# Protective Clothing – Protection Against Rain

(EN 343:2019)

## Clause 4.2 Resistance to Water Penetration of Material

(EN ISO 811:2018;Hydrostatic Head; Rate of increase of water pressure: 980+50Pa/min, temp. of distilled water: 20℃, Face Side Facing Water)

<u>(A)</u>	No. 1	No. 2	No. 3	No. 4	Minimum
Water Column(Pa)	>8000	>8000	>8000	>8000	>8000

Recommended Class : Class 1

Remark: Material before pretreatment: Class 1: Wp>=8000Pa; Class 2:no test required; Class 3: no test required; Class 4:no test required.

## Clauses 4.3 Water Vapour Resistance

(EN ISO 11092:2014; Test Conditions:

- 1. Air temperature: 35.0±0.1℃
- 2. Relative humidity: 40±3%

3. Air speed: 1.0±0.05 m/s

4. Temperature of hotplate: 35.0±0.1℃

5. Orientation of test specimen: Specimens lied flat across the measurement unit with the side normally facing the human body towards the measuring unit. Fabric back side (skin contact side) is in contact with hotplate.)

-	Unit	(A)
Max. Water-vapour Resistance (Ret)	m²·Pa/W	116

Recommended Class : Class 1

Remark:

 Water-vapour resistance R<sub>et</sub>, a quantity specific to textile materials or composites, determines the latent evaporative heat flux across a given area in response to a steady applied water-vapour pressure gradient.
The evaporative heat flux may consist of both diffusive and conductive components.

3. The lower the evaporative resistance, the easier the water vapour transmission and more comfortable the clothing should be to wear.

4.Classification: Class 1:>40m<sup>2</sup>.Pa/W; Class 2: 25<R<sub>et</sub><=40m<sup>2</sup>.Pa/W; Class 3: 15<R<sub>et</sub><=25m<sup>2</sup>.Pa/W; Class 4: <=15m<sup>2</sup>.Pa/W

\*\*\*End of Report\*\*\*



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.gg.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.gg.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the solution to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: <u>CN.Doccheck@sgs.com</u> t (86-21) 61402666 f (86-21) 61402666 f (86-21) 64958763 www.sgsgroup.com.cn

3<sup>rd</sup>Building,No.889,Yishan Road,Xuhui District Shanghai,China 200233 tt (86-21) 61402666 中国・上海・徐汇区宜山路889号3号楼 邮编: 200233 tt (86-21) 61402666 f (86-21) 64958763 www.sgsgroup.com.cn f (86-21) 64958763 e sgs.china@sgs.com